
Application Form Attachments 
CONTENTS 

   Page 
 
Attachment A.1  Non Technical Summary Supporting Information  2 
 
Attachment B.1  Agglomeration Details      3 
 
Attachment B.2  Location of Associated Waste Water Treatment Plant(s)  4 
 
Attachment B.3  Location of Primary Discharge Point    5 

Attachment B.4  Location of Secondary Discharge Point   6 
 
Attachment B.5  Location of Storm Water Overflow Points   7 
 
Attachment B.6  Planning Permissions      8 
 
Attachment B8   Site Notice & Newspaper Advertisement   9 
 
Attachment B9 (iii) Fees        10 
 
Attachment B10 Capital investment Programme    11 
 
Attachment B11 Significant Correspondence     12 
 
Attachment B12 Foreshore  Act Licences     13 
[...]
AGENCY FOR A WASTEWATER DISCHARGE LICENCE 

 
In accordance with the Waste Water Discharge (Authorisation) 
Regulations 2007, Water Services Western Division, Cork County 
Council, Courthouse, Skibbereen is applying to the Environmental 
Protection Agency for a Waste Water Discharge Licence for Dunmanway 
agglomeration at the following locations: 
 
Plant Name  Location National Grid Ref. 
Dunmanway WWTP Dunmanway E123994 N052577 
 
Discharge  Function Townland  Receptor  Grid Reference 
Primary  Main  Milleenanannig Bandon River E124142 N052545 
Secondary  Emergency Milleenanannig Bandon River E124057 N053010 
Secondary  Emergency Dunmanway 

North 
Dirty River E123566 N052546 

 Cork County Council proposes to upgrade wastewater treatment plant at Dunmanway 
North, Dunmanway, Co. Cork, Grid Reference (E123994, N052577). It is proposed to 
discharge treated wastewater from this plant to the River Bandon. The proposed 
location is detailed in the table below: 
Discharge 
Type 

Function Townland Receptor Grid Reference 

Primary Main Milleenanannig River Bandon E124122 N052532 

      A copy of the application for the Waste Water Discharge Licence and such 
further information relating to the application as may be furnished to the 
Agency in the course of the Agency’s consideration of the Application shall as 
soon as is practicable after receipt by the Agency be available for inspection or 
purchase at the 
•  Environmental Protection Agency, PO Box 3000, Johnstown Castle 
Estate, Co. Wexford, Lo Call 1890 335599 Telephone: 053-9160600 Fax: 053-
9160699 Email:info@epa.ie  
and at 
• Cork County Council Water Services (Western Division), Courthouse, 
Skibbereen, Co. Cork ; Telephone: 028-21299  Fax: 028-21995.  

 
Submissions in relation to the application may be made to the 
Environmental Protection Agency at its headquarters described above. 
 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:42



    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:42



Cork County Council 
Dunmanway  WWD Application Form Version 6/08 
 

WWDL Application Form Attachments  Page 10 
 

 
 
Attachment B9 (iii) Fees 
 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:43



Cork County Council 
Dunmanway  WWD Application Form Version 6/08 
 

WWDL Application Form Attachments  Page 11 
 

Attachment B10 Capital investment Programme 
 
Water Services Investment Programme 2007-2009 
 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:43



    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:43



    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:43



Cork County Council 
Dunmanway  WWD Application Form Version 6/08 
 

WWDL Application Form Attachments  Page 12 
 

 
Attachment B11 Relevant correspondence in relation to a Section 63 
notice 
 
No relevant correspondence 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:43



Cork County Council 
Dunmanway  WWD Application Form Version 6/08 
 

WWDL Application Form Attachments  Page 13 
 

 Attachment B12 Foreshore  Act Licences 
 
Not applicable 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:43



Cork County Council 
Dunmanway  WWD Application Form Version 6/08 
 

WWDL Application Form Attachments  Page 14 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:43



Cork County Council 
Dunmanway  WWD Application Form Version 6/08 
 

WWDL Application Form Attachments  Page 15 
 

Attachment C1 Operational information Requirements 
Existing Wastewater Treatment Plant 
The existing wastewater treatment plant in Dunmanway is located in the 
townland of Dunmanway North approximately 60km west of Cork City (see 
Drg No. Dunmanway – A1 - 01 in attachment A1). This plant treats the 
domestic sewage from the town and its immediate environs as well as non 
domestic/industrial flows. The extent of the agglomeration is shown on Drg. 
No. Dunmanway - B1 - 06 in Attachment B1.  
 
The original design capacity of the existing WWTP is 1000p.e. while the 
future capacity is set at 3,500p.e. The WWTP was constructed in the 1960’s 
and has seen no significant upgrade since then. The existing WWTP does 
not incorporate an inlet works with screens and grit traps. The load to the 
existing plant is in excess of the design capacity that the plant was 
constructed to serve. Therefore the discharge standard for BOD and SS 
cannot be met on occasions. Furthermore, the hydraulic load of the primary 
settlement tanks (Imhoff tanks) and the humus tanks is excessive.  
 
The outfall from the existing wastewater treatment plant discharges to the 
River Bandon within an Area designated as an SAC. 
 
The existing wastewater treatment plant was built approximately 40 years 
ago. It was designed for a capacity of 1,000 PE and would have been 
intended to achieve the Royal Commission Effluent Treatment Standards of 
the time.  
The treatment works is typical for its size and time of construction, 
comprising 2 No. Imhoff Tanks for primary settlement, 2 No. percolating 
filters for secondary treatment and final humus tanks prior to discharge to 
the River Bandon via an outfall sewer. The sludge which is settled and partly 
stabilised in the Imhoff tanks is drawn off manually to sludge drying beds. 
There is no provision for humus sludge drawoff. 
 
Drawing No. Dunmanway_A1_03 shows a view form the inlet chamber at 
the WWTP with the Imhoff tanks on the left and the drying beds and trickling 
filters on the right. 
 
Based on the design capacity of the pumps installed in 1993, the current 
maximum influent flow from the pumping stations is 148 m3/h. However, it is 
reported by the caretaker for the scheme that the forward pumping capacity 
is greatly reduced when several pumps are operating simultaneously and it 
is considered unlikely that this maximum flow rate is achieved at present.  
 
The design capacity of the existing WWTP is 1,000 PE, while the future 
capacity is set at 3,500 PE. The load to the existing plant and especially the 
trickling filters will become so high, that the discharge standard for BOD 
cannot be met. Furthermore, the hydraulic load of the primary settlement 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:43



Cork County Council 
Dunmanway  WWD Application Form Version 6/08 
 

WWDL Application Form Attachments  Page 16 
 

tanks (Imhoff tanks) and the humus tanks will be excessive. Finally, the 
existing WWTP does not incorporate an inlet works with screens and grit 
traps. This will have to be constructed in the upgraded WWTP. 
 
It can be concluded, that the existing WWTP can hardly be re-used. Almost 
all process units have to be renewed or extended. Taking the structural 
status of the superstructures and plant into account, it is recommended to 
construct a new wastewater treatment plant at the same site. 
 
It is proposed to construct a new wastewater treatment plant on an extended 
site at the location of the existing waste water treatment plant in 
Dunmanway. The wastewater treatment plant will cater for a design 
population of 3,500pe. This includes for pollution loads from non-domestic 
sources such as shops, hotels, restaurants and local industries. No phasing 
of the upgrading of the WWTP is proposed.  
 
The design flows to the plant are based on a contributing population of 
2,404 p.e. with an expansion capacity to 3,500p.e. The effluent 
requirements specified for the proposed Wastewater Treatment Plant are as 
follows: 
 
Table A.1: Effluent Requirements 
 

Parameters Concentration 
(mg/l) 

Maximum 
Concentration 

(mg/l) 

Minimum 
Percentage 
Reduction 

BOD *25mgO2/l 50 mgO2/l 90 
Suspended 
Solids 

*35mg/l 70mg/l 90 

COD *125mgO2/l 250mgO2/l 75 
Phosphorus *1.5mg/l  80 
* Standard to be achieved in 95% of samples or more 
 
An indicative layout of the proposed wastewater treatment plant is shown on 
Drg. No. Dunmanway – A1 - 04 in Attachment A1. 
 
A summary of the proposed treatment processes is presented below: 
 
Preliminary Treatment Preliminary Treatment of the incoming sewage is 

carried out at the inlet works. Inlet works 
machinery unit comprising 2 No. continuous band 
screens (duty/standby) with 6mm spacing grit trap 
with bypass to remove screenings, grit and larger 
solids. Screenings are washed, compacted and 
bagged. Grit is classified and washed for disposal 
to landfill. Inlet works are envisaged in a building 
approximately 10m x 5m in plan and air treatment 
equipment will be provided for odour control. 

Secondary Treatment This stage comprises biological oxidation of the 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:43



Cork County Council 
Dunmanway  WWD Application Form Version 6/08 
 

WWDL Application Form Attachments  Page 17 
 

sewage by an activated sludge process followed 
by a settling stage. The dimensions of the two 
aeration basins are 5m x 12.5m each and 4m 
(liquid) deep. The two final clarifiers have a 
diameter of 11m. 

Sludge Treatment  The sludge removed from the final clarifiers would 
be directed to a picket fence thickener. The 
thickened sludge will be stored in a sludge holding 
tank. Its volume is reduced so that it is suitable for 
transportation to the regional sludge hub centre 
for stabilisation and reuse. Both picket fence 
thickener and the sludge holding tank have a 
diameter of 4m and will be 5m high. 

Phosphorus Removal Phosphorus will be chemically removed by dosing 
a coagulant into the splitter box ahead of the 
aeration tanks. 

 
 
The wastewater from Dunmanway is pumped from the Quarry Road 
Pumping Station to the wastewater treatment plant via a 150 mm dia. rising 
main and from the Long Bridge Pumping Station via a 100 mm dia. rising 
main. The rising main from the Quarry Road Pumping Station is 427m long 
with a 5m static lift. The rising main from the Long Bridge Pumping Station is 
445m long and this main has a 4m static lift. Both rising mains are pvc 
pipelines and they were installed in the early 1960’s as part of the 
Dunmanway Sewerage Scheme.  

 
Description of Pumping Stations 
The pumping stations were constructed approximately 35 years ago. The 
pump sumps and superstructures have not been altered in the intervening 
years. Significant works are required at both pumping stations to refurbish 
the buildings and to comply with Health & Safety Legislation. 
 
Pumps were replaced in both stations approximately 11 years ago. 
However, one of the original Compton and Parkinson pumps still operates in 
the Quarry Road Pumping Station. This pump bears a date of Manufacture 
of 1959 on the identification plate. A similar pump is also in place in the dry 
well but has not operated since the 2 newer pumps were installed in 1993. 
Details of the pumps in the Quarry Road Pumping Station are as follows: 

 
Quarry Road Pumping Station 

- 2 No. Compton & Parkinson 7.5hp pumps 1430rpm, 
 330V 3 phase, installed 1959-60, (only one 
 operational). 

  - 2 No. Zenit 550/80/4 1460rpm 4kW 380V 3 phase  
   pumps (80mm dia outlet port) capable of delivering  
   17.4l/s against a head of 10.3m. 

 
The three operational pumps work on a duty/assist/standby arrangement. 
Friction losses on the rising main are considerable and it is reported that the 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:43



Cork County Council 
Dunmanway  WWD Application Form Version 6/08 
 

WWDL Application Form Attachments  Page 18 
 

discharge from the pumps when two or more pumps are operating is less 
than the original design figures advised by the suppliers, EPS. There is no 
recent record information on the actual discharge from these pumps. The 
only indication of forward pumping capacity is the flow rate recorded at the 
inlet to the WWTP during the Nov/Dec 2003 Flow and Load Survey carried 
out by Water Technology Ltd. 

 
 Figure SW05Dway-01 - Surcharged Inlet Quarry Road Pumping Station 

 
Long Bridge Pumping Station 
The pumps at the Long Bridge Pumping Station were replaced at the same 
time as the 2 new pumps were installed in the Quarry Road Pumping Station 
in 1993. The pumps installed in the Long Bridge Pumping Station were 2 
No. Zenit 300/80//4 4.0kW 380V 3Phase 1460rpm sewage pumps with 
outlet ports of 80mm diameter. 

 

 
 Figure SW03Dway-01 - Long Bridge Pumping Station 

 
The pumps were designed to be cooled by means of circulation of screened 
effluent through cooling jackets. However, problems have been experienced 
with this system and in the case of the Quarry Road Pumping Station a 
temporary clean water supply has been installed with re-circulation to a 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:43



Cork County Council 
Dunmanway  WWD Application Form Version 6/08 
 

WWDL Application Form Attachments  Page 19 
 

header tank. This system needs to be replaced by a purpose made 
installation. 

 
From inspection of the flow logs for the inlet to the wastewater treatment 
plant for the 7day period from 27th Nov to 3rd Dec 2003 it is possible to say 
that the design discharges for the pumps are not being achieved. The 
maximum discharge into the pumping station in any 2-minute interval over 
the 7day period of the flow survey was 28.25l/s. This coincided with the 
highest rainfall intensity recorded in the 7day period. However, this figure is 
less than the design total flow rate for all pumps operating of 41.14l/s 

 
Current Problems 
In addition to the cooling problems of the pumps in both pumping stations, 
overflows regularly occur at both stations.  

 
Figure SW05Dway-02 - Overflow from Quarry Road Pumping Station 

 
This is caused by high stormwater flows entering the collection system in 
combination with inadequate storm water retention at the pumping stations, 
limited pump capacity and small rising mains. The frequency of overflows 
needs to be reduced in order to comply with the Urban Wastewater 
Regulations. 

 
Design of the Pumping Stations 
The significance of the stormwater overflows should be taken into account, 
i.e., the effect of the storm overflows on the receiving waters. The available 
dilution in the receiving water is used for determining the size of storage 
tanks to be provided at an overflow. This dilution factor is the ratio between 